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{ - | Sample Received: 16/11/2022
| “/GSTIN:-  09CBHPK1466.22C Analysis Date: 16/11/2022 t0 17/11/2022
Sample by: Customer
Sample Description: COIR GREEN BLANKETS 350 GSM P-1/1
RESULTS
S.No. : Parameters ‘ Unit Test Method Result
1 | Thickness mm [ ASTM D 5199 12
2 | Mass per unit Area g/m’ ASTM D5261 350
3 | Elongation at Break % ASTM D 4632 34
4 | Tensile Strength (MD) T N/m ASTMD 4595 8.3
5 | Tensile Strength (CD) N/m ASTMD 4585 5.8
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Note:- (1) The cbove results are related only to the test performed on the sample, mum&mMMHIMWB
not to be reproduced wholly or in part & can not be used os an evidence in the court of law & should not be used in o any advertising media
without special permission in writing (3) Somple will be destroyed offer 30 days from the date of reporting unless otherwise specified.
{4) Total liability of our lab is limited 1o the invoice omount (5) report refers lo the somple drawn by
shree rom lesting Laboratories unless mentioned otherwise




